
 

375 Eleventh Street, Oakland, CA 94607 
Website: ebmud.com 

 
Note: EBMUD is committed to reducing environmental impacts across our entire supply chain. If printing this document, please print 
only what you need, print double-sided, and use recycled-content paper. 

EAST BAY MUNICIPAL UTILITY 
DISTRICT 

 
REQUEST FOR PROPOSAL (RFP) No. PUR 096   

for 
Diving and ROV Inspection Services 

 
For complete information regarding this project, see RFP posted at 

http://www.ebmud.com/business-opportunities or contact the EBMUD representative 
listed below. Thank you for your interest! 

 

 Contact Person: Rosana Polanco, Buyer 
 Phone Number:  (510) 287-0458 
 E-mail Address: rpolanco@ebmud.com 
[...]
voice communication. The Contractor’s Diving Supervisor will determine which 
equipment will be used depending on the facility, water quality requirements, and 
safety factors. There will be no dive in a facility without an EBMUD representative 
on site with the Contractor at that facility. 

 
3. Only dry suits in good condition will be allowed. These suits will be used only in potable 

water and suitable for disinfection. Diving clothing shall be of the dry suit type and be free 
from tears, scrapes, unrepaired areas, or other imperfections that may impair the integrity 
of the suit. 

 
4. Divers must have capability for full time voice communications between surface support 

and diver(s). This capability will be used on an “as needed” basis. 
 



Exhibit E-RFP No. PUR 096 
Page 4 

5. Bidder must be capable of providing still photos, videotape, and full time video (high 
resolution) of all procedures. These capabilities will be used on an “as needed” basis.  

 
6. All equipment and clothing shall be disinfected immediately prior to entry into the facility. 

The diver and the clothing shall be disinfected after the diver is suited up. The dive suit 
shall completely encapsulate the diver with no bare skin exposed, this includes hands. 
There shall be no contact of the mouth or head with the water during the inspection. The 
head shall be fully encapsulated by a helmet or dry suit hood with full face mask. Between 
uses, all equipment and clothing dedicated for potable water, underwater inspection work 
shall be stored in a manner that prevents both chemical and bacteriological contamination. 

 
7. All divers shall have a minimum of two years commercial diving experience. Acceptable 

proof of diver qualifications are:  2nd Class U.S. Navy Diver Training, ANSI/ACDE 01-1998 
Commercial Diver Certification, or detailed documentation of training and direct potable 
water tank inspection work experience (District Requirement). 

 
 Commercial diving skills shall include extensive experience using both SCUBA and 

Surface-Supplied Air. All divers must be experienced in the use of underwater inspection 
and/or repair equipment (District Requirement).  

 
8. All divers shall have a minimum of two years’ experience diving in potable water tanks 

and in coating inspection, welding inspection, concrete inspection, non-destructive testing 
(ANSI Level II required as minimum), cutting and burning equipment, underwater welding 
equipment, and a broad array of air tools as required (District Requirement). 

 
9. All divers shall have knowledge of construction practices as related to the fabrication of 

both steel and concrete tanks and basins.  
 
10. All personnel on the dive team shall be free of communicable diseases and shall not 

have been under a physician’s care within the seven-day period prior to entering the 
facility. No person who knowingly has an abnormal temperature or symptom of illness 
shall work in a potable water storage facility. The District has the right to request a 
physician’s assurance (based on an examination within the 48 hour period immediately 
prior to the time the diver enters the water storage facility) that personnel are free of 
water-transferable communicable diseases.  

 
11. Divers shall meet with EBMUD representatives to schedule a site visit prior to work for 

familiarization of the facility and permission to proceed with the intended work. EBMUD 
will provide a minimum of one District employee to assist the Contractor to access the 
facility only, and will provide other equipment such as ladders, boom lifts, or a crane as 
necessary for access to District facilities. 

 
12. EBMUD will supply materials for process piping repairs such as pipe, fittings and 

valves. Contractor shall supply sealant and will be reimbursed for documented 
(invoiced) materials cost only. THE ONLY NSF APPROVED SEALANT FOR USE IN 
DISTRICT POTABLE WATER STORAGE FACILITIES IS AQUATAPOXY. 

 
13. The Contractor shall complete various reports pertaining to the services performed.  

 
14. Bidders are advised that the District prioritizes safety, compliance with regulatory 

requirements related to treatment and meeting the distribution system demand. Dive 
inspections at an EBMUD Water Treatment Plant require a shutdown of the unit process 
or the plant. Scheduling a shutdown of a water treatment plant or a unit process is difficult 
to predict since it is related to weather and a changing demand in the distribution system. 
The District makes every effort to plan and coordinate shutdowns for inspections with 
sufficient lead time, but reserves the right to cancel inspections with no notice if 



Exhibit E-RFP No. PUR 096 
Page 5 

operations staff anticipates that the District will be unable to shut down the plant or the 
unit process safely and still meet system demand. 

 
 

* * * * * * * 
 



Exhibit F-RFP No. PUR 096 
Page 1 

 

REQUEST FOR PROPOSAL NO. PUR 096 
 

EXHIBIT F 
 

SPECIFICATION III 
 

PARDEE/CAMANCHE RESERVOIRS 
 

 
 

1.1 HYPOLIMNETIC OXYGENATION SYSTEM (HOS) 
 

The HOS is located at the Camanche reservoir near Clements, CA. Diving services are 
periodically required for inspection, maintenance and repair of this system. General requirements 
for servicing this system are as follows: 
 
A. All diving operations will strictly conform to the pertinent requirements of Title 8, California 

Code of Regulations (Cal OSHA) Subchapter 7. General industry Safety Orders Group 26-
Diving Operations. 

 
B. A Dive plan must be specifically created for the project. 
 
C. All diving operations will strictly conform to all other particular specification requirements: I.E., 

AWWA standard for disinfection of water storage facilities Section 5: Disinfection procedures 
When Conducting Underwater inspection of Potable Water storage Facilities. 

 
D. All divers must have a minimum of two years commercial diving experience. Proof of diver 

qualifications are: 2nd Class U.S. Navy Diver Training, ANSI/ACDE 01-1998 Commercial 
Diver Certification, or detailed documentation of training and direct potable water tank 
inspection work experience (District Requirement). 

 
E. Contractor will provide a decompression chamber with a qualified operator on site during the 

dive. 
 
F. Contractor will provide an experienced dive team with sufficient members to work safely at 

depths up to 180ft deep for several (2 to 3) days. 
 
G. Contractor must have equipment needed to video components in 3-foot visibility for dives up 

to 180 Ft deep. 
 
H. Contractor must have sufficient experience to perform a hard hat dive with decompression. 
 
I. Contractor must have experience necessary to work in submerged environment with various 

cables and anchor points and have equipment necessary to safely lift submerged (motors, 
pumps, valves and nozzles) equipment. 

 
J. Job site Challenges: 

 
1.  “Bottom time” is very limited due to the depth of equipment and reservoir level at the 

time of the problem. 
2. District is unable to show much in the way of job scope or work site conditions (all 

underwater) other than a mechanical drawing and a few photos taken prior to 
submergence. 

3. Typical problems are associated with pump not providing flow, electrical grounds in 
motors or diffuser nozzles problems. 



Exhibit F-RFP No. PUR 096 
Page 2 

 

4. Window for maintenance is typically 2 to 3 weeks advance notice.  
5. Water temperature is typically 50 F to 62 F. 
6. Visibility is typically 3 feet. 

 
1.2 OTHER DIVING SERVICES 

 
Other diving services at the Pardee and Camanche reservoirs may be required for inspection, 
maintenance and repair at the dams, inlets or outlet tower. Scope of work will vary and 
specifications for each job will be provided as needs arise. Inspection services may be 
accomplished by either qualified divers or by ROVs as determined by the District in consultation 
with the vendor. 
 
Total annual diving hours needed at Pardee/Camanche are approximately 16 to 24. 

 
 

* * * * * * * 
 



Exhibit G-RFP No. PUR 096 
Page 1 

 

REQUEST FOR PROPOSAL NO. PUR 096 
 

EXHIBIT G 
 

SPECIFICATION IV 
 

WASTEWATER DIVING SERVICES 
 

 
The Main Wastewater Treatment Plant (MWWTP) treats the domestic, commercial, and industrial 
wastewater for an 83-square mile area which includes the cities of Alameda, Albany, Berkeley, 
Emeryville, Oakland, Piedmont, and Stege Sanitary District, which includes El Cerrito, Kensington and 
part of Richmond. The community collection systems are individually owned and operated, and only 
through community sewer connections are discharges allowed to the District’s collection system. 
Approximately 1,800 miles of community-owned sewers discharge to the District’s collection system.  
 
The District’s collection system includes approximately 29 miles of gravity interceptor sewer pipeline, 9 
miles of force main pipeline, and 15 pump stations. The interceptors, ranging in size from 12 inches to 9 
feet in diameter, parallel the bay-shore and extend into portions of Oakland and Alameda. The 15 pump 
stations, ranging in capacity from 1.5 to 60 MGD, lift wastewater throughout the collection system as it 
travels to the MWWTP. Figure 1 below illustrates EBMUD’s service area and the facilities that it owns and 
operates. The Wastewater Department also operates three wet weather treatment facilities that are used 
to store and manage flows during wet weather events. 
 
The MWWTP, located near the foot of West Grand Avenue in Oakland (adjacent to the San 
Francisco-Oakland Bay Bridge approach), is designed to provide primary treatment for a flow of up to 
320 MGD and secondary treatment for a maximum flow of 168 MGD. Average daily flow is 55 MGD. 
Treatment processes include prechlorination, screening, grit removal, scum disposal, primary 
sedimentation, secondary treatment using high purity oxygen activated sludge, final clarification, sludge 
digestion, and power cogeneration utilizing digester gas. The treated effluent is disinfected and 
dechlorinated before being discharged into San Francisco Bay, approximately one mile off the East Bay 
shore. The MWWTP outfall pipeline that conveys treated effluent has two sections: (1) the 9,118-lineal 
feet (LF) land section from the effluent pump station (EPS) at the MWWTP to the transition structure at 
the shore of the Bay, and (2) the 6,276-LF subaqueous section from the transition structure to the end 
gate of the diffuser at the bay floor, where treated effluent is discharged into the Bay. Figures 2 and 3 
below show layouts of the outfall pipeline. In the past, most of the wastewater dive services have been on 
the outfall pipeline. 
 
. 



Exhibit G-RFP No. PUR 096 
Page 2 

 

 

 
Figure 1  Wastewater Service Area 

 
 

 
Figure 2 Land Section of Outfall Pipeline 

 
 

 
Figure 3 Subaqueous Section of Outfall Pipeline 

 
 
 



Exhibit G-RFP No. PUR 096 
Page 3 

 

 
1.1    GENERAL 
 
 The contractor shall provide inspection, minor investigation, and minor repair services using 

remotely operated vehicle (ROV) and/or divers and diving equipment on District owned and 
operated wastewater facilities and pipelines. Contractor shall provide inspections, material and 
sample collections and minor repairs while facilities are in service. Inspection and minor 
investigation includes:  Observing the general structural integrity and physical condition with special 
attention to weak areas, cracks, corrosion, defects, and signs of stress or degradation, 
collection/removal of sediment, providing still photographs and/or videotape of structures and 
defects. Reports, photo and video documentation shall comply with the District format for archiving 
files. NOTE:  This is not an all-inclusive list.  

 
 Examples of minor repairs include sealant application and other type of defect repairs. 
 
SPECIFICATIONS 
 
 A. All bids and work performed shall strictly comply with all applicable federal, state, and 

local laws, statutes, and regulations, including but not limited to Cal OSHA (8CCR) 
requirements, found at Title 8 California Code of Regulations Sections 6050 through 
6063 and all appendices.  
 

 B. Sewers are classified as confined spaces by Federal Regulation 29CFR1910. Sewers 
also have potentially hazardous atmosphere conditions and wastewater can contain 
toxic and infections agents. This means that a person, exposed to sewer gases or 
wastewater may be at risk of death, impairment of the ability for unaided escape, injury, 
or acute illness. Interceptor entry procedures have been developed to comply with 
federal and local safety requirements. If at any time during a manhole entry conditions 
are deemed unsafe, the inspection shall be stopped and the site cleared until conditions 
can be made safe. Since the configuration of pipes and manholes and the flow 
conditions are unique to each site, what may be safe at one site, will not necessarily be 
safe at another. Divers and hose handlers who work in raw sewage, inflow or primary 
treated facilities need to be inoculated for Hepatitis A/B and Tetanus at a minimum. 

 
 C. Inspection services can be accomplished by either qualified divers or by ROVs as determined 

by the District in consultation with the vendor. 
 

D. When the inspection and/or repair of wastewater system facilities shall be accomplished by 
divers, all divers must have a minimum of two years of commercial diving experience and must 
be experienced in varies type of wastewater work (i.e., sewers including outfall and inverted 
siphons, digesters, etc.).  
 

E. Divers must have capability for full time voice communications between surface support and 
diver(s). “No SCUBA” diving equipment will be allowed and that diving dresses, helmets and 
other protection shall be provided so there is no direct contact to the “neck, feet and hands” of 
the diver. 
 

F. Bidder must be capable of providing still photos, videotape, and full time video (high resolution) 
of all procedures. NOTE:  Video shall include quality footage underwater, as well as all surfaces 
above the wastewater line. These capabilities will be used on an “as needed” basis. Photos and 
written reports are to be submitted on CD, video on DVD, as well as a single hard copy of 
photos and text to be specified by the District. All findings shall be documented and shall 
include locations with a reference to a known point within the structure [i.e. inlet/outlet line, 
pipeline (stations)]. 

 



Exhibit G-RFP No. PUR 096 
Page 4 

 

 
G. Bidder must be capable of utilizing sonar equipment for recording measurements in water with 

very low visibility. Sonar will be used on an “as needed” basis for such purposes including, but 
not limited to, recording depth of sediment within pipelines, locating sediment and debris in the 
vicinity of pipelines, observing damage or anomalies in pipe walls, and identifying existence of 
foreign objects within pipelines or basins. 
 

H. Divers shall meet with the District representatives and make a site visit prior to work for 
familiarization of the facility and permission to proceed with the intended work. Bidder shall 
submit to project manager insurance forms, dive plan, safety plan, confined space entry forms, 
and District’s Underwater Operation Permit PRIOR TO DIVE. The plans and permits must be 
available onsite during inspections. The District will provide a minimum of one District employee 
to assist the Contractor with communications with District operation staff. 
  
Hourly rates for minor repairs and flat rates for inspections shall include all costs including 
reports and other deliverables.    

 
I. Bidders are advised that the District prioritizes safety and compliance with regulatory 

requirements related to treatment and discharge of wastewater. Dive inspections of the 
MWWTP effluent outfall pipeline generally require shutdowns of the MWWTP. The MWWTP 
can be shut down only at night (e.g., 1 AM-6 AM) and not on consecutive nights. The District 